


Parts List for 50-875 Type 1

Item Number Part Number Description Qty Required

1 908680 POWER CORD 1

2 410097520014 LABEL 1

3 438010040063 HEYCO BUSHINGS 1

4 908528 3/16 X 3/8 SCREW 4

5 908008 CONTROL PANEL 1

6 901010600612S CAP SCREW 6

7 895447 WASHER 6

8 907375 HOUSING END CAP 1

9 898939 SCREW 16

10 908529 3/16 NUT 4

11 400064160001 GASKET 1

12 410090540001 OUTLET GUARD 1

13 906762 FAN ASSY 1

14 1346143 TAPE 1

15 000000-00 No Longer Available 1

16 1349903 NUT 4

17 906761 BRACKET 1

18 895362 SCREW 4

19 894513 WASHER 4

20 907006 SPACER 4

21 907377 CAPACITOR 1

21 907378 MOTOR 1

22 902011331529S 1/4-20 FLANGED NUT 6

23 907379 BLOWER 1

24 A16095 WARNING LABEL 2

25 908531 BRACKET 1

26 908537 DEFLECTOR 1
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27 908538 5/16 EYEBOLT 4

28 908532 5/16-18 FLANGED NUT 4

29 1245142 SCREW 4

30 906764 HANDLE 2

31 908539 CABINET ASSY INCL 1

32 907380 NAMEPLATE 1

33 908493 INDICATOR LABEL 1

34 908533 INDICATOR 1

35 908534 M3X12MM HEX HD SCREW 1

36 908535 INDICATOR PANEL 1

37 898939 SCREW 4

38 410090160002 SET OF FEET (4 PCS) 4

39 400064160001 GASKET 1

40 50-859 BAG FILTER AIR CLN 1

41 5140057-31 FILTER 1

42 907382 REMOTE CONTROL 1

43 907374 HARDWARE PACK 1
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